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CENTRALISED VENDOR REGISTRATION CERTIFICATE

This is to certify that M/s SOOD ENGINEERING WORKS, 539/2 KAMALA NEHRU NAGAR RANITAL JABALPUR Madhya Pradesh is
registered at Munitions India Limited for following Items.

Sl. Factory / Unit Item Nomenclature Initial Date of
No. Registration
1 Vehicle Factory Jabalpur AL Washers 17-11-2009

2 Tube union 2 way 17-11-2009

3 Adaptor 17-11-2009

4 Iron washer 17-11-2009

5 Double clip/clamp 17-11-2009

6 Plug side Hinge pin 17-11-2009

7 17-11-2009

8 All types of Fabricated & Machined items as per VFJ 17-11-2009

drawing such as-

9 Bkt Tool Box 17-11-2009
10 Pad AL 17-11-2009
11 Bkt on Frame 17-11-2009
12 Adaptor 17-11-2009
13 Tail Lamp mtg. plate LH/RH 17-11-2009
14 17-11-2009
15 Bkt. AGB(102d4)x0472614 17-11-2009
16 Wheel scotch 17-11-2009
17 Packing Bump Stopper 17-11-2009
18 Tail pipe 17-11-2009
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20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

S/A of X pipe flex 17-11-2009
S/A of pip 17-11-2009
Stay tool Box 17-11-2009
Strip Mud flap 17-11-2009
Relay mtg.Bkt 17-11-2009
Fuel Tank bkt 17-11-2009
Rear Tow Hook cross member 17-11-2009
17-11-2009
Strap end Bolt 17-11-2009
S/A of strap 17-11-2009
Seat clip 17-11-2009
T Bolt clamp 17-11-2009
Assy. Cross tube etc. 17-11-2009
Tail Lamp Bkt LH&RH 17-11-2009
Guard Tail Lamp LH&RH 17-11-2009
Taper packing 17-11-2009
Radiator Guard 17-11-2009
Bkt Silencer Mtg. 17-11-2009
17-11-2009
Vehicle Iden. plate 17-11-2009
Uni sign plate 17-11-2009
Support Bkt. clamp MODI. 17-11-2009
Shim plate SWC(VTS) 17-11-2009
17-11-2009
All types of Fabricated & Machined items as per VFJ 04-12-2019
drawing such as-[90]
AL Washers, Tube union 2 way, Adaptor, Iron 04-12-2019
washer, Double clip/clamp, Plug side Hinge pin,[90]
Stay tool Box, Strip Mud flap, Relay mtg.Bkt,Fuel 04-12-2019

Tank bkt,Rear Tow Hook cross member,[90]

Page 2/9




46

a7

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

Vehicle Iden. plate, Uni sign plate, Support Bkt. clamp | 04-12-2019
MODI., Shim plate SWC(VTS),[90]

Bkt Tool Box, Pad AL, Bkt on Frame, Adaptor, Tail 04-12-2019
Lamp mtg. plate LH/RH,[90]

Tail Lamp Bkt LH&RH,Guard Tail Lamp 04-12-2019
LH&RH, Taper packing,Radiator Guard,Bkt Silencer

Mtg.,[90]

Bkt. AGB(102d4)x0472614, Wheel scotch,Packing 04-12-2019
Bump Stopper,Tail pipe, S/A of X pipe flex, S/A of

pip[90]

Strap end Bolt, S/A of strap, Seat clip, T Bolt clamp, 04-12-2019
Assy. Cross tube etc.[90]

Adaptor F0122615[90] 04-12-2019
Adaptor F0129115[90] 04-12-2019
Adaptor F7885500[90] 04-12-2019
ADAPTOR PART NO X 0100230 C[90] 04-12-2019
Adaptor X0117615[90] 04-12-2019
AXLE[90] 04-12-2019
Banjo Washer C[90] 04-12-2019
BKT[90] 04-12-2019
BKT BODY MTG FT DRG[90] 04-12-2019
BKT CAB MTG REAR LH[90] 04-12-2019
BKT CAB MTG REAR RHI[90] 04-12-2019
BKT REVERSE BEEPER[90] 04-12-2019
BLT FOR SPARE WHEEL MOUNTING[90] 04-12-2019
BODY MTG 4TH RH LH[90] 04-12-2019
BOSS IS 9550[90] 04-12-2019
BOSS BRIGHT BAR DRG 620 01 1913 1 A[90] 04-12-2019
BOSS M12 X 20 OD X 30L[90] 04-12-2019
BOSS M12 X 20 OD X 65L[90] 04-12-2019
BOSS M12 X 25L[90] 04-12-2019
BRACKET FUEL TANK BRACKET[90] 04-12-2019
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71

72

73

74

75

76

1

78

79

80

81

82

83

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

BRACKET ON FRAME[90] 04-12-2019
BUSHI90] 04-12-2019
BUSH FOR MPV ARMY VERSION BUSH[90] 04-12-2019
CAB MOUNTING BRACKET LH[90] 04-12-2019
CAB MOUNTING BRACKET RH[90] 04-12-2019
CHANGE SPEED LEVER[90] 04-12-2019
CLAMP RADIATOR PIPE[90] 04-12-2019
CLIP[90] 04-12-2019
CLIP 5 BY 8 INCHES[90] 04-12-2019
COPPER WASHER[90] 04-12-2019
DATA PLATE FOR MPV MPV HULL 098 A[90] 04-12-2019
DRAIN BEND ASSY FUEL SYSTEM[90] 04-12-2019
END BKT[90] 04-12-2019
END BKT LH BRKT FOR CROSS MEMBER[90] 04-12-2019
EXHAUST PIPE CLAMP 3 INCH[90] 04-12-2019
HANDLE SWC VTS DRG PART NO X 4102414[90] | 04-12-2019
HANDLE 620 01 1406 1[90] 04-12-2019
LOCKING WASHER PART NO F4938210[90] 04-12-2019
LOOM CLIP FOR ELECTRICAL FITMENT FOR MPV | 04-12-2019
AS PER DRG NO HULL MPV 102[90]

MANUFACTURER PLATE[90] 21-06-2021
MUD GUARD ASSY.[90] 04-12-2019
PIPECLIP[90] 04-12-2019
Pad[90] 04-12-2019
PARTITION PLATE MIDDLE LHS[90] 04-12-2019
PARTITION PLATE MIDDLE LHS DRG NO 620 07 | 04-12-2019
2003 1 C[90]

PIN STEERING SYSTEM[90] 04-12-2019
PIPE CLIP[90] 04-12-2019
PIPE CLIP ASSY EXHAUST PIPING[90] 04-12-2019
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99

100

101

102

103

104

105

106

107

108

109

110

111

112

113

114

115

116

117

118

119

120

121

122

123

124

125

126

PIPE FOR RR VIEW MIRROR MOUNTING[90] 04-12-2019
TAIL PIPE SUPPORT[90] 04-12-2019
THREADED BOSS M12 X 1 point 75 X OD 20 X 04-12-2019
20L[90]

THREADED BOSS M12X 1 point 75 X OD 20X60 04-12-2019
MM[90]

THREADED BOSS M12 X 20MM OD X30MM[90] 04-12-2019
TUBE EXTENSION TUBE EXTENSION[90] 04-12-2019
UNION LEAK OFF[90] 04-12-2019
UPPER STEEL ROD 645 01 1321 1[90] 04-12-2019
Washer 18 MM[90] 04-12-2019
Washer M12[90] 04-12-2019
WASHER FRONT FLOORING[90] 04-12-2019
Washer PART NO F4930240[90] 04-12-2019
PIVOT FOR RACE RING ASSY FOR MPV 04-12-2019
FINISH[90]

PLATE F 7697914 C[90] 04-12-2019
RADIATOR MOUNTING BKT[90] 04-12-2019
REAR SHOCK ABSR BKT LH[90] 04-12-2019
REAR SHOCK ABSR BKT RH[90] 04-12-2019
REAR TOW HOOK CROSS MEMBER[90] 04-12-2019
RETAINER[90] 04-12-2019
SHIM PLATE 2 MM[90] 04-12-2019
SHIM PLATE 3 MM[90] 04-12-2019
SHOCK ABS MTG BKT LH[90] 04-12-2019
SHOCK ABS MTG BKT RH[90] 04-12-2019
SILENCER MTG BKT[90] 04-12-2019
SLEEVE[90] 04-12-2019
STRIP ELECTRIC LOOM[90] 04-12-2019
STRUT 765 50 1353 A[90] 04-12-2019
STUD[90] 04-12-2019
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128

129

130

131

132

133

134

135

136

137

138

139

140

141

142

143

144

145

146

147

148

149

150

151

152

SUB ASSY SHOCK ABSORBER BRKT[90] 04-12-2019
WASHER PART NO F4930140[90] 04-12-2019
WASHER PART NO X4903610[90] 04-12-2019
WASHER PART NO X4903810[90] 04-12-2019
WASHER SEAT BASE ASSY[90] 04-12-2019
WHEEL SCOTCHE[90] 04-12-2019
VEHICLE IDENTIFICATION PLATE[90] 04-12-2019
AXLE 765 50 1355[90] 04-12-2019
Axle 40 CR 4 MO 3 TO IS 5517 BAR[90] 04-12-2019
BOLT M20X45 MODIFICATION DRG NO OFPM 640 | 04-12-2019
01 6081 1 A[90]

BOLT DRAIN BUSH[90] 04-12-2019
WASHER IS 5370[90] 04-12-2019
BONNET LIFTING ROD[90] 04-12-2019
BONNET LIFTING HOOK[90] 04-12-2019
BOSS M12 X24 OD X 25 L[90] 04-12-2019
BOSS M12x22x25 OST 3 1496 72[90] 04-12-2019
BOSS M6X12X30 OST 3[90] 04-12-2019
BOTTOM BRACKET LEAF SPRING 620 021220 1 | 04-12-2019
C[90]

BOSS M8X16X8 OST 3 1496 72[90] 04-12-2019
BRACKET 675 57 310[90] 04-12-2019
BRACKET LOWER RR SIDE[90] 04-12-2019
SPRING HANGER BRACKET (FRONT - FT - 04-12-2019
SUSPENSION)[90]

SPRING HANGER BRACKET (FRONT - REAR 04-12-2019
SUSPENSION)[90]

SPRING HANGER BRACKET (REAR 04-12-2019
SUSPENSION)[90]

GUARD ASSY (FRONT LIGHT MTG)[90] 04-12-2019
THREADED BOSS M10 X 20MM OD X 30MM[90] 04-12-2019
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154

155

156

157

158

159

160

161

162

163

164

165

166

167

168

169

170

171

172

173

174

175

176

177

178

THREADED BOSS M10X18MMX18MM[90] 04-12-2019
THREADED BOSS M8 X 16 MM OD X40MM[90] 04-12-2019
BOSS M6X12X36 OST 3 1496 72[90] 04-12-2019
WASHER GEAR BOX OFPM 640 04 1115 1 A[90] 04-12-2019
Bright Bar 45 dia X 85 length IS 2073[90] 04-12-2019
BUSH 765 58 312 A[90] 04-12-2019
CHEASE HEAD SCREW M6X20 IS 1366 4 POINT 04-12-2019
8[90]

ELECTRICAL BOSSES FOR MPV ARMY 13 04-12-2019
TYPES[90]

FLAG ROD ASSEMBLY 640 01 3335 1[90] 04-12-2019
FLOOR PLATE (DRIVER COMPARTMENT)[90] 04-12-2019
FLOOR PLATE (TROOPER COMPT)[90] 04-12-2019
HEX BOLT M10X30 IS 1364[90] 04-12-2019
HEX HEADED BOLT M 12 X 1.75 X 50 MM[90] 04-12-2019
LOWER STEEL ROD[90] 04-12-2019
PARTITION PLATE CO DRIVER SIDE DRG NO 620 | 04-12-2019
07 2004 1 E[90]

PARTITION PLATE DRIVER SIDE[90] 04-12-2019
PARTITION PLATE LOWER DRIVER SIDE[90] 04-12-2019
PARTITION PLATE LOWER DRIVER SIDE DRG NO | 04-12-2019
620 07 2002 1 E[90]

PARTITION PLATE UPPER DRIVER SIDE DRG NO | 04-12-2019
620 07 2001 1 C[90]

PLAIN WASHER DIA 10 IS 5370[90] 04-12-2019
PLAIN WASHER DIA 6 IS 5370[90] 04-12-2019
PLAIN WASHER DIA 8 IS 5370[90] 04-12-2019
S A OF FOOT STEP[90] 04-12-2019
SEAT BASE ASSEMBLY[90] 04-12-2019
SEAT BASE ASSY FRONT LHS[90] 21-06-2021
SEAT BASE ASSY (FRONT RHS)[90] 04-12-2019
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180

181

182

183

184
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192
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194

195

196

197

198

199

200

201

202

203

204

205

SEAT BASE ASSY (REAR LHS)[90] 04-12-2019
SEAT BASE ASSY (REAR RHS)[90] 04-12-2019
SLOTTED CHEESE HEAD SCREW M5 X 15 04-12-2019
LENGTH[90]

SLOTTED CHEESE HEAD SCREW M5 X 25 04-12-2019
LENGTH[90]

SLOTTED CHEESE HEAD SCREW M5X35 04-12-2019
LENGTH[90]

WASHER PART NO 645 01 7512 1 FOR MPV[90] 04-12-2019
Snap Head Rivet 6X30 IS 2155[90] 04-12-2019
SOC HD SCREW M 8X30 S 2898[90] 04-12-2019
SPACER[90] 04-12-2019
SPECIAL WASHERJ[90] 04-12-2019
SPHERICAL WASHER AD[90] 04-12-2019
SPRING 700 38 954 A[90] 04-12-2019
SPRING WASHER A10 IS 3063[90] 04-12-2019
SPRING WASHER A12[90] 04-12-2019
SPRING WASHER A14[90] 04-12-2019
SPRING WASHER A8[90] 04-12-2019
SPRING WASHER A6 IS 3063[90] 04-12-2019
Spring Washer B 5 IS 3063[90] 04-12-2019
SPRING WASHER DIA 10 IS 6735[90] 04-12-2019
SPRING WASHER DIA 6 IS 6735[90] 04-12-2019
SPRING WASHER DIA 8 IS 6735[90] 04-12-2019
SPRING WASHER M20 IS 6735[90] 04-12-2019
SPRING WASHER M 4[90] 04-12-2019
SPRING WASHER M24 IS 6735[90] 04-12-2019
WASHER 645 01 7513 1[90] 04-12-2019
STRUT[90] 04-12-2019
FUEL TANK WITHOUT TOOL BOX TO FACILITATE | 04-12-2019

MTG OF AMMUNITION BOX FOR UPGRADED MPV
4X4 L F 9010193097000[90]
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206 Sleeve drg no X 1201250 Hase for Stallion vehicle[90] | 21-06-2021

207 BUSH 913193180000[90] 21-06-2021
208 LPTA Vehicle Identification plate[90] 21-06-2021
209 PLATE[90] 21-06-2021
210 MOD STEPNEY MOUNTING ARRANGEMENT ON 21-06-2021
LH SIDE FOR UPGRADED MPV 4 by 4 DRG NO
2699 57 31[90]
211 MOD STEPNEY MOUNTING ARRANGEMENT ON 21-06-2021

RH SIDE FOR UPGRADED MPV 4 by 4 DRG NO
2700 57 32[90]

212 JERRICAN CARRIER for LPTA WB[90] 21-06-2021

213 POWDER COATING AND SCREEN PRINTING OF 21-06-2021
NAMES ON DASHBOARD PANEL FOR UPGRADED
MPV 4X4 DRG NO 2679 57 31A[90]

Registration No. : AAJFS1180Q
Initial Date of Registration : 17-11-2009
Downloaded at : 04/08/2025 02:42 am

Conditions of Registration:

1. This Registration has been carried out based on self-declared documents furnished by Vendor.
Changes, if any, in Address or constitution of the Firm, major Machinery/Equipment or Technology should be intimated to the
Registration Authority immediately.

3. The Registration Authority reserves the right to cancel this Registration Certificate at any time.
Registration will be valid for 05 years with automatic renewal unless cancelled on account of administrative reasons.

This is a system generated certificate. Hence no separate signature is required.

NOTE: It is only a registration of vendor. It does not grant any special supply status to the Vendor. It is for the purpose of
participation in Tender process only.
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